
DETAILED PROJECT REPORT FOR SEPTAGE

MANAGEMENT/ SEWAGE TREATMENT PLANT  OF
5 MLD CAPACITY   FOR  MACHILIPATNAM

MUNICIPALITY (REVISED)

Andhra Pradesh Urban Finance and Infrastructure
Development Corpora on (APUFIDC)

OCTOBER 2016



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT AECOM Asia Company Ltd

Executive Summary

1. Ministry of Urban Development, Government of India has rolled out the flagship mission of
Atal Mission for Rejuvenation and Urban Transformation (AMRUT). It is proposed under
AMRUT that State/ ULBs may appoint “Project Development and Management Consultant/s
[...]
values of septage quantity and trips required for its transportation are presented in table 6.1 below

Table 6. 1: Calculation of septic tank sludge for entire town

Calculation of Septic Tank Sludge
S No Particular Unit Value

1 Population nos 230182

2 Volume of digested sludge*
cum/capita/d 0.00021
cum/d 48.34
cum/year 17643.45

3 Septic Tank Cleaning Frequency ** year 1

4 Septage volume
cum/year 17643.45
cum/day 98.02

5 Capacity of Truck Litres 4000
6 Trips/day nos 24.50

Say 25
Note:   * As per IS 2470: Part I; Clause 3.4.3.3,

** As per recommendations given in IS 2470: Part I



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 22 AECOM Asia Company Ltd

CHAPTER 7
SEWAGE TREATMENT TECHNOLOGIES

7.1.Objectives
The  objective  of  treatment  of  sewage  through  a
combination of physical, chemical and/or
biological processes is to stabilize decomposable
organic matter and remove other harmful
contaminants prior to discharge onto a land or
waterway or water body. The degree of treatment
depends on the desired waste water quality. Raw
sewage collected from household through a
sewerage  network  is  to  be  processed  through  a
series of operations, so as to ensure its disposable quality suiting to the standards proposed by the
pollution control board or regulatory authorities. The treatment of sewage can be stated under three
stages.  The  primary  treatment  is  the  first  stage  of  treatment  where  in  all  the  physical  matters  are
removed through screening, primary settling and through degritting. The secondary treatment removes
all the biological maters through biological decomposition of degradable matters either through aerobic
or anaerobic process or through combination of aerobic and anaerobic processes. The secondary
treatment also comprises of sludge handling, management issues with disposal aspects. The tertiary
Treatment process comprises of disinfection of treated sewage and its recycling proposals. There are
many technologies available for treating the sewage to the desirable levels of its requirement for reuse.
Some of  treatment processes  that  have been adopted in  India  are discussed in  the successive sections
with their merits and demerits.

7.2.Available Technologies for Sewage Treatment
Sewage treatment is nothing but the degradation of organic molecules present in the wastewater.
Present day practice is to degrade the biological mass either by using aerobic, anaerobic or by using
facultative methods. i.e., the microbial organisms, microbes that are being generated in the aerobic or
anaerobic or facultative states, degrade the biological mass. There are many technologies in today’s
practice to treat the sewage aerobically or anaerobically or in combination.  In this chapter, few
treatment technologies which have proven track records of treating sewage to desirable standards of
disposal or for its reuse. A brief description of those options with merits & demerits has been provided.
They are,

Up flow Anaerobic Sludge Blanket (UASB) Technology
Activated Sludge Process (ASP) Technology
Extended Aeration (EA) Technology
Sequencing Batch Reactors
Waste Stabilization Ponds
Moving Bed Bio Reactor
Membrane Bio Reactor
Soil Based technology



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 23 AECOM Asia Company Ltd

7.3.Up Flow Anaerobic Sludge Blanket (UASB) Technology
The principle of UASB reactor is to introduce raw sewage
at  the  bottom  of  the  UASB  reactor.  This  helps  in
maintaining a sludge blanket, the incoming sewage
passes through the blanket and fine suspended particles
are filtered and soluble components are absorbed in the
Biomass. This Biomass converts the waste into the
Biogas and some new Biomass. The gas leaves the
blanket in bubbles and provides necessary mixing .The
settled sludge is digested in the bottom zone.
The  main  units  are  UASB  reactor  in  which  most  of  the
Biodegradation takes place, Sludge Drying Beds for
dewatering and drying of sludge, Biogas Holder where
bio-gas generated from UASB reactors is collected, Polishing Unit to remove the balance BOD and
Secondary Clarifier.
UASB technology is relatively new and there are very few operational plants in India. These plants require
large quantity of organic matter to operate efficiently and hence not very successful for domestic
sewage. The space required to accommodate plants based on UASB is however less than that required
for conventional treatment.
UASB  is  able  to  bring  down  the  BOD  load  to  a  tune  of  100  –  70  mg/L  requiring  a  secondary  aerobic
treatment to enable to meet discharge standards. The UASB effluent will be highly alkaline and has high
oxygen demand. It also produces much of the sum which may interfere in aerobic process in successive
stages if properly not handled. Due reduction in COD, the gas yield is 0.35 cum/kg of COD reduced. There
is no reliability for gas generated.

7.4.Activated Sludge Process Technology
Majority  of  conventional  Sewage  Treatment  Plants  presently  in  use  are  based  on  the  Activated  Sludge
Process technology. An activated Sludge plant essentially consists of

Primary Treatment Units comprising of Bar screen, Grit Collection Wells, Primary settling tank
In the Secondary Treatment, Aeration tank in which air is supplied continuously, Secondary
Settling tanks are with activated Sludge Recirculation system
Secondary sedimentation tank to separate and thicken activated sludge
Sludge Digestion and Excess sludge dewatering and disposal facilities
Aeration Blower or Fixed Surface Aerators will transfer oxygen



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 24 AECOM Asia Company Ltd

The system can be installed in modules and the capacity can be increased by constructing the modules as
and when required. The main advantages being that it is easy to operate, modular construction is
possible, can absorb shock loading and all equipment and spare parts are indigenously manufactured.
The major drawback being that it requires larger areas and high power requirement.

7.5.Extended Aeration Technology
The Extended aeration Process is very similar to the Activated Sludge Process except that the Primary
settling tank is omitted. All the physical treatment units (primary treatment units) will be followed by
Aeration tank & secondary clarifier and along with the disinfection units as tertiary treatment. The
production of sludge is less but the oxygen requirement is very high.

This is a proven technology, the system can be installed in modules, and the capacity can be increased by
constructing the modules as and when required. The main advantages being that it is easy to operate,
can absorb shock loading and all equipment and spare parts are indigenously manufactured. However,
the system requires a large area but comparatively little less to activated sludge process.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 25 AECOM Asia Company Ltd

7.6.Waste Stabilization Ponds

A wastewater stabilization pond is a relatively shallow
body of wastewater contained in an earthen basin which
is designed to treat wastewater. (“Oxidation pond" is a
synonymous  term.)  They  are  used  to  treat  a  variety  of
wastewaters, from domestic wastewater to complex
industrial waters, and they function under a wide range of
weather  conditions,  i.e.,  tropical  to  arctic.  Ponds  can  be
used alone or in combination with other treatment
processes. If sufficient land is available, ponds are a cost-effective means to provide wastewater
treatment. In addition, their operation is easy and their maintenance requirements are minimal. They are
usually the most preferred system in hot climate zones.

Types of ponds
The classifications of ponds are based on type of influent, method of effluent flow management,
oxygenation method, and type of biological activity. This last classification scheme is the best because it
describes the dominant feature, i.e., the type(s) of biological activity occurring in a pond. However, to
fully describe the different types of ponds, the effluent flow management method should also be noted.

S. No Basis Classification

1 Type of Influent Untreated Wastewater
Screened Wastewater
Settled Wastewater
Activated Sludge Effluent

2 Effluent Flow Management Intermittent
Continuous

3 Oxygenation Method Photosynthesis
Surface Transfer
Mechanical Aerator
Complete mix
Partial Mix

4 Biological Activity Aerobic
Anaerobic
Facultative



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 26 AECOM Asia Company Ltd

7.7.Sequencing Batch Reactors
Sequencing batch reactors (SBR) or sequential batch reactors
are processing tanks for the treatment of wastewater. SBR
reactors treat waste water such as sewage or output from
anaerobic digesters or mechanical biological treatment facilities
in batches. Oxygen is bubbled through the waste water to
reduce biochemical oxygen demand (BOD) and chemical oxygen
demand (COD) to make suitable for discharge into sewers or for
use on land. While there are several configurations of SBRs the
basic process is similar. The installation consists of at least two
identically equipped tanks with a common inlet, which can be switched between them. The tanks have a
flow through system, with raw wastewater (influent) coming in at one end and treated water (effluent)
flowing out the other. While one tank is in settle/decant mode the other is aerating and filling. In one
option of SBR there is at the inlet a section of the tank known as the bio-selector. This consists of a series
of walls or baffles which direct the flow either from side to side of the tank or under and over consecutive
baffles. This helps to mix the incoming Influent and the returned activated sludge, beginning the
biological digestion process before the liquor enters the main part of the tank. Another option uses the
same tank for mixing, mixing being done by a dedicated mixer. There are four stages of treatment in
sequencing the treatment of sewage. In the first stage sewage will be filled in the container for aeration
purpose. This stage can be further divided ad mixed fill and react fill. In the second stage, the aeration of
sewage will be carried to decompose biological mass and in third stage suspended biological masses will
be made to settle to the bottom of the tank. Final stage involves the decanting operation that disposes
supernatant liquid from the tank.

Advantages of SBR

a) Complete treatment in a single basin: Separate chambers are not required as in the case of
an ASP based STP.

b) Control of reactor environment: The different phases of the system operation are fully
controlled by a PLC depending the on the requirement of the waste water parameters.

c) Shock loads: The Tanks can tolerate hydraulic and organic shock loads.
d) Flexible aeration: The aeration of the basin can and is controlled throughout the application

of air. This property enhances energy reduction.
e) Increasing Settling area: Since the entire settling happens in the same basin, more complete

settling occurs. Since there is no clarifier to accumulate sludge, there is no odour developed.

7.8.Membrane Bio Reactor (MBR)
The Membrane Bioreactor is combination of the activated sludge treatment process and the membrane
filtration process. The wastewater enters the wastewater treatment facility and passes through the usual
Preliminary Treatment and Primary Treatment processes. A very fine screen prefer 2 – 3 mm  clear
opening  is  need  to  place  prior  to  the  MBR  reactors  to  remove  small  suspended  particles.   This  step  is
designed to reduce the potential fouling of the membranes with these fine particles.
The dissolved BOD (sugars, starches, carbohydrates, etc) that is in the wastewater is then consumed by



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 27 AECOM Asia Company Ltd

the microbes in the aeration basin, and subsequently converted into additional microorganisms, or
becomes attached to the biological floc.
The Mixed Liquor Suspended Solids (MLSS) is usually fairly high in MBR units, around 10,000 mg/L 15000
mg/l.  This  high  MLSS  concentration  allows  for  lower  hydraulic  retention  times  (HRT)  which  equates  to
smaller aeration basins. This also equates to an activated sludge that may be fully nitrifying, as the Mean
Cell Residence Time (MCRT) is usually well above 10 days. Pumps are attached to the membrane
modules, and pull a slight vacuum that pulls water from the tank through the perforations in the
membranes leaving the microorganisms behind in the tank.
Most all of the MBR facilities utilize fine bubble aeration in the aeration tanks, except for those areas that
will have the MBR modules. These membrane module areas will usually have coarse bubble diffusers
installed beneath them.
Some facilities may use the single tank MBR process, or the double tank MBR process. In the single tank
the filtration modules are placed near the opposite end from where the primary effluent enters the tank.
In a double tank configuration, designers may have an aeration tank without a filtration module in it,
followed by an aeration basin with the membrane filtration unit in it. The treatment process goal in both
designs  is  to  allow  for  suitable  time  for  the  conversion  of  BOD/COD  into  microbial  cells  or  at  least  be
absorbed/flocculated with the cellular masses prior to being placed near the membrane filtration units.

Advantages
of

Membrane
Bio Reactor

The effluent is of very high quality, very low in BOD (less than 5 mg/l), very low in turbidity
and suspended solids.
The “simple filtering action” of the membranes creates a physical disinfection barrier, which
significantly reduces the disinfection requirements.
The treatment process also allows for a smaller “footprint” as there are neither secondary
clarifiers nor tertiary filters which would be required to achieve similar water quality
results. It also eliminates the need for a tertiary backwash surge tank, a backwash water
storage tank, and for the treatment of the backwash water.

Disadvantages of Membrane Bio Reactor

The membrane modules will need to be replaced somewhere between five (5) and ten (10)
years
Energy consumption is very high.
Fouling is troublesome, and its prevention is costly.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 28 AECOM Asia Company Ltd

7.9.Moving Bed Bio Reactor (MBBR)/ Fixed Aerated Bioreactor
Moving Bed Bio Reactor (MBBR) / Fixed Aerated Bioreactor (FAB) With the moving bed bio reactor
(MBBR) an economically solution is offered for waste
water  treatment if  the "bulk"  of  the pollution load must
be disposed of (as means of cost reduction) or if
applicable discharge regulations are not as strict. With
this application we offer advanced waste water
treatment solutions for the industrial and municipal
markets. These solutions significantly increase the
capacity and efficiency of existing waste water treatment
plants, while minimizing the size of new plant
deployments.

This method makes it possible to attain good
efficiency results of disposal with low energy

consumption. This process is used for the
removal of organic substances, nitrification
and denitrification.

The MBBR system consists of an activated
sludge aeration system where the sludge is
collected on recycled plastic carriers. These
carriers  have  an  internal  large  surface  for
optimal contact water, air and bacteria.

Advantages of the MBBR system over other activated sludge processes are

Reduced footprint for the aeration tank (MBBR reactor) and overall plant footprint Relatively
stable and can withstand shock loads
Low sludge production
Mother Liquor Suspended Solids (MLSS) is not a design parameter so no need for Return
Activated Sludge (RAS) and the associated
pumps/pumping facilities
Modular design, easy to expand
Utilizes medium/coarse bubble diffusers, instead of more expensive fine bubble systems
May be used to retrofit or upgrade existing conventional activated sludge plants without need for
new tanks



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 29 AECOM Asia Company Ltd

7.10. Soil Based Technology

Media: Locally available construction materials serves as media, advanced manufactured media material
is also under development by technology provided. Media is the home where bacteria and higher
organisms live and work.

Bio Culture: Bio  Culture  is  combination  of  catalyst  that  increases  the  oxygen  transfer  capacity  of  the
Media and Culture which consists of micro and macro biological strains that catalyze and grow during the
processes of COD reduction via aerobic respiration, Nitrification, Denitrification and Methanogenesis for
production of CH4 in the anaerobic digesters where provided.

Additives: The CSBT process uses additives which help in pH control; engages catalysts to enhance
oxygen supply, Also additives are used to bring about Coagulation and Flocculation of suspended solids.
Additives are used both in the primary treatment step, anaerobic process equipment, top of the
bioreactors or commonly called bio-mound.

Plantation: Soil plant ecosystems provide good environment for organisms to work. Plantations engaged
consist of generic plants (any landscaping plantation) whose roots system survive only in CSBT
environment of high oxygen conditions on top of Bio Mounds visual inspection of which provide a bio-
indication of stability and performance of process

PROCESS CHEMISTRY OF SBT



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 30 AECOM Asia Company Ltd

Respiration

This is the primary process of removal of COD from wastewater. The dissolved COD in wastewater is
captured by the media by the process of absorption and adsorption. Typically the media is selected for
low adsorption energy so that the adsorbed COD can be accessed by biology and converted to CO2.

Mineral Weathering

Mineral weathering is reaction between primary mineral and CO2  is one of the fundamental reactions of
soil to regulate pH. It is integrated into bioreactors to balance pH to near neutral conditions so that
biology is most effective.

Nitrification

Ammoniacal Nitrogen in the wastewater is partially converted to Nitrites and Nitrates. This is achieved by
Nitrobacter and Nitrosomonas species of bacteria.

Denitrification

Denitrification by bacteria using Nitrates and Nitrites as oxidant rather than Oxygen it's particularly to
convert the Ammonia and Nitrites to Nitrogen gas and there by removing the Nitrogenous components in
wastewater.

Annamox

Also another form of denitrification but through another pathway .It is now believed that all
denitrification go through this pathway.

Nitrogen Fixation

In  certain  nitrogen  deficient  wastewaters  the  SBT  system  is  able  to  use  the  power  of  nitrogen  fixing
bacteria to convert dinitrogen to ammonia.

Phosphate Removal

Phosphate of the order of 2-3 mg/L is removed in the Bio Mounds typically by precipitation as calcium
hydroxyapatite. However most of the removal takes places in the flocculation and coagulation step in the
primary clariflocculator and subsequent accumulation in the anaerobic digesters

Redox Potential and its Role in CSBT

It is known knowledge that pH is a measure of proton activity while pH is a measure of electron activity.
Redox is expressed as redox potential. In CSBT oxygen is the primary electron acceptor.  Redox potential
is a measure of oxygen availability. Available thermodynamic data suggests that that nitrification occurs
at redox 800 mV and above; aerobic respiration between 300-800 mV; denitrification and annamox 100-
300 mV;   biomethanation (-) 100 mV or lower. Healthy soils show redox levels of 800-1000 mV. (Ref
Stumm& Morgan Aquatic Chemistry John Wiley New York)

CSBTs are unique with low shear rates so that biological reactions can take place at their natural rates; so
that process can be tuned to favour one or more of the above reactions. This is achieved by adjusting
hydraulic loading to vary holdup and hence redox levels can be adjusted. This tuning is not possible with



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 31 AECOM Asia Company Ltd

aquatic  technologies  such  as  WSP  SBR  MBBR  MBR  ASP  Root  Zone  Phytorid  etc.  So  CSBTs  versatility
enables its deployment for a great variety of applications in waste treatment solid liquid or gaseous.

Process Design Criteria

CAMUS-SBT is designed to process municipal sewage to high quality treated water as per client
specifications. Typical specifications for inlet and outlet is given below

S. No Parameter Raw
Sewage

Irrigation
standards

Surface
Discharge

Toilet
Flushing*

CSBT
Treated
Water **

1 Biological Oxygen Demand
(BOD) (mg/L)

150-300 Less than
100

30 Less than
10

Less than 10

2 Chemical Oxygen Demand
(COD) (mg/L)

450-600 Less than
250

100 Less than
50

Less than 50

3 pH 5.5-9.0 5.5-9.0 5.5-9.0 6.5-9.0 6.5-9.0

4 Oil & Grease (mg/L) 20 Less than
10

Less than
10

Less than
10

Less than 10

5 Total Residual Chlorine (mg/L) NA NA Less than 1 Less than 1 Less than 1

6 Ammonical Nitrogen (N)
(mg/L)

35-50 NA NA Less than 5 Less than 5

7 Total Kjeldahl Nitrogen (as
NH3) (mg/L)

NA NA NA Less than
10

Less than 10

8 Nitrate Nitrogen (mg/L) NA NA Less than
10

Less than
10

Less than 10

9 Total suspended solids (mg/L) 250-500 Less than
100

Less than
100

Less than
20

Less than 20

10 Dissolved Oxygen (mg/L) Nil NA NA Greater
than 4

Greater than
4

11 Fecal Coliforms 10^8-10^9 NA <1000 <1000 <1000

12 Total Nitrogen - N mg/L <10

Note:- http://cpcb.nic.in/GeneralStandards.pdf

*Treated water characteristics based for toilet flushing based on CPCB is CPCB vide order no A-
19014/43/06-MON/709 dated 21.04.2015.

** Treated without using any tertiary treatment like Dual Media Filters, Sand Beds etc.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 32 AECOM Asia Company Ltd

 CAMUS-SBT PROCESS EQUIPMENT

The CAMUS SBT System consists of following major Equipment’s.
Preliminary Screening a) Fine Screening (FS) b) Grit Separation (GS)
Equalization Tank
Suspended Solid Separation  a) Clarifloculator / Tube Settler b) Thickener
Anaerobic Digester
Bio Mound 1 + Collection Tank 1 (BM1+CT1)
Bio Mound 2 + Collection Tank 2 (BM2+CT2)
Bio Mound 3 : Vermicomposting Bed (BM3)
Disinfection System

Process Description for CAMUS-SBT Wastewater Treatment System

Fine Screen
Fine Screens made of SS 304 with mesh size of 10 mm is being chosen to remove particle such as plastics
and stringy materials that typically cause problems in pumping operations. The Screens are placed at an
angle of 60 degrees in open channel. Fine Screens operate at the peak flow

Grit Separators
Municipal Sewage especially those collected from open nallahs have a very large silt load. Typical inlet
Total Suspended Solids (TSS) 300-500 mg/L is observed in Indian conditions of which Inorganic SS (TISS ~
silt/grit) is around 200 mg/L and Organic SS of 300 mg/L. It is critical to prevent silt from entering the
process. Grit separators are provided in order to remove the silt load. Typically the grit separation takes
place  in  an  open  channel  provided  with  a  chute  to  collect  the  grit  at  the  bottom.  Grit  Separators  are
designed  to  remove  silt  particles  of  high  density  >  1.6g/cc  at  a  surface  overflow  rate  of  30  m/hr.  The
separated grit is raked upwards by a screw type or rocking arm type grit scrapper mechanism. The wetted
components are made of SS306. In larger units (10 MLD+) an integral compressor for air scrubbing of the
grit is also provided. The air scrubbing washes off the organics adhering to the grit. The collected grit in



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 33 AECOM Asia Company Ltd

this case is allowed to dry in the Bio Mound 3 where residual organics are also processed via
vermicomposting.

Equalization Tank
The  Equalization  tank  is  designed  to  have  an  active  volume  of  2-3  hours  at  Peak  Flow.  This  allows  the
process to buffer the expected peak flows incoming from the municipal wastewater source and allow the
rest  of  the  system  to  operate  at  average  flow.  The  tank  is  provided  with  a  sump  to  allow  it  to  be
completely drained. The top is covered supported from the bottom by Beams and Columns. The top of
the  Equalization  tank  is  engineered  to  be  the  Bio  Mound  3  (BM3)  so  that  any  leachate/drip  outs  from
processing in BM3 to be recycled to the Equalization tank by gravity. In CAMUS-SBT system provision for
aeration not necessary since septic conditions do not affect the SBT bio mounds. The sump in the
Equalization tank is designed for multiple pumps to pump the water to Clarifier.  Small amount of lime
may be introduced to manage the pH and Alkalinity if necessary.

Clariflocculator / Tube Settler
The pumped output from the Equalization tank is dosed with a Coagulant typically at a rate of 30mg/L of
FeCl3  and  a  polymeric  flocculants  at  the  rate  of  0.5  mg/L  in  the  pump  line  of  equalization  tank  to  the
clarifier. The coagulant and flocculants dosing rates are adjusted to achieve optimum separation of SS
from the Clariflocculator. Typical inlet  Organic SS free of inorganics of 200-300 mg/L is flocculated and
coagulated and allowed to settle at a design surface overflow rate of 1.5-2.0 cum/sqm/hr. Flocculated
Primary sewage is typically fast settling dense sludge and is thickened to 3% slurry at the bottom of the
Clariflocculator. In deep clarifiers further thickening to 5% is possible. The Clariflocculator effluent at the
top of the Clariflocculator.is collected in an overflow weir and transported by gravity to the Bio Mound 1
and Bio Mound 2. The 3-5% Slurry from the bottom of the Clariflocculator is pumped to a thickener.

Instead of circular clariflocculator a Gould type rectangular settling tank or Tube Settlers can be
considered. Tube settlers packings enhance the settling area and reduce the tank sizes. Rectangular
settling tanks units can utilize common wall construction to save on cost particularly when there are
multiple Settlers that are needed for a particular project.

Nearly 70% of the Phosphate load is removed from the water into the slurry stream in this process and
upto 50-70% of the organic load is separated

Thickener
The Thickener chosen is typically a mechanical screw thickener. The thickener will convert 3-5% slurry to
10-12% slurry before introduction into an anaerobic digester. Typically the thickener is located such that
the thickened slurry can flow into the anaerobic digester by gravity. The excess liquid from the thickener
is returned to Equalization tank.

Anaerobic Digester
The  Anaerobic  digester  is  designed  as  a  CSTR  with  15-20  day  hydraulic  retention  time.  The  System  is
designed as an enclosed RCC structure and an expandable Balloon type gas holder. Internally the system



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 34 AECOM Asia Company Ltd

is provided with a mixing pump to maintain CSTR conditions. The reactor is designed to sustain the water
pressure and the bio gas pressure generated. It is expected that the anaerobic digester will produce upto
400  Kg  of  raw  gas  per  ML  of  sewage.  In  many  plants  the  anaerobic  digester  will  also  be  designed  to
handle Septage loads from nearby areas. After digestion the spent slurry will be dewatered by a filter
press and put on Bio Mound 3 for composting. The Phosphates in the slurry are accumulated in
Phosphate Accumulating bacteria.

Bio Mound 1
About  40  to  50%  of  Clear  water  from  the  Clariflocculator  is  transferred  by  gravity  to  the  Bio  Mound  1
which is designed to Oxidise Ammoniacal Nitrogen to Nitrites and Nitrates and Remove BOD. The
Nitrified  water  is  collected  in  a  collection  tank  CT1.  The  Bio  Mound  are  populated  with  a  Pheratima
Elongata earthworm culture to manage the biomass ecology as the top predator.

Bio Mound 2
Rest of the Clear Water from Clariflocculator and the water from CT1 is distributed on top of the Bio
Mound 2. The mix of Nitrites and Ammoniacal water is denitrified and the residual BOD is removed in this
reactor and water reaches the quality standards specified and is collected in CT2. The Bio Mound is
populated with a Pheratima Elongata earthworm culture to manage the biomass ecology as the top
predator. It is also possible to integrate Bio Mound 1&2 suitably as per site conditions.

Bio Mound 3
The slurry from the anaerobic digester is dewatered in a filter press and applied on this Bio Mound for
composting. The Bio Mound are populated with a Eisenia Fetidared worm culture to manage the biomass
ecology as the top predator. The Grit from the grit separator is also added here.

Disinfection System
The clear treated water is disinfected using a UV or Ozone or Chlorine disinfection system. If the receiving
water body is a river or a pond then a UV disinfection system would be ideal since the residual chlorine or
Ozone  is  detrimental  to  aquatic  ecology.  Typically  for  most  purposes  the  treated  water  from  the  CSBT
process does not require any disinfection since the residual high dissolved oxygen content of around
5mg/L provides a natural disinfection capability.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 35 AECOM Asia Company Ltd

CHAPTER 8
TREATABILITY STANDARDS

8.1 General

The Raw sewage if disposed untreated will influence the surrounding environment directly or
indirectly creating imbalances in health & hygiene, environmental sanitation, etc., Hence, Standards
have been set by the Bureau of Indian Standards, BIS to dispose the sewage after its treatment.
These limiting values have been fixed in consideration to the self-purification capacity of streams
and the assimilative, digestive capacity of surrounding land.  The standards for disposal of treated
sewage into public sewers system, inland waterways and landscape irrigation are provided in Table
8.1.

Table 8.1: Standards for disposing sewage into Inland Surface Water, Public Sewers & for
Landscape Irrigation

Sl.
No. Parameter

Standards
Inland Surface

Water Public Sewers Land for
Irrigation

(a) (b) (c)
1 Colour and odour See footnote - See Footnote

2 Suspended solids mg/1, Max 100 600 200

3 Particle size of suspended solids Shall pass 850
micron IS Sieve

4 PH value 5.5 to 9.0 5.5 to 9.0 5.5 to 9.0

5 Temperature

Shall not exceed
[...]
Waste stabilization ponds asks for very lower maintenance & operating cost with huge
land requirement in contrast to the activated sludge & extended aeration process which
asks for higher energy costs, comparatively higher space requirements. Treating Higher
the volumes of sewage larger areas, capital high investment on land, high maintenance
cost are unavoidable. Hence waste Stabilization Ponds are suitable for very small
communities where in development is saturated.
ASP/Extended Aeration Schemes shall be allowed for communities where in power
related constraints are not there
UASB plants even though ask for very lower maintenance cost, requires very high capital
investment and skilled operation.
SBR technology requires comparatively much lower areas with same efficient results as
that of extended aeration. However the energy cost is slightly lower than the extended
aeration process.
IDEA works on the principles of SBR. But its usage is confined to smaller plants.
CASP has logistic control operators with special sensors for Dissolved Oxygen
Measurements and there by fixing hours of operation of reactors which work in parallel.
They require much lower area (50% reduced area of Extended Aeration) and have high
biomass loading efficiencies meeting desired quality parameters.

9.2 STP for Machilipatnam Town

The population of Machilipatnam Town is expected to be close to 1.80 lakhs by 2018 which is
likely to grow to about 2.80 lakhs by 2048. The corresponding sewage flows expected will be
26.97 MLD in year 2033 to 33.18 MLD in year 2048. Considering budget allocation, land
availability with ULB in near future and capacity of STP plant, Zone 1 is selected for proposing
STP

Zone 1: Anticipated Sewage Generation in zone 1 for Base year (2018) is about 4.06 MLD, for
Intermediate year (2033) is about 4.91 MLD and ultimate year (2048) is about 5.96 MLD.

Therefore the 5.0 MLD Capacity Sewage Treatment plant is proposed for Zone 1 under AMRUT
scheme 2016-2020 considering land required for about 1.5 acres will be acquired by ULB. The
capacity  of  the  sewerage  treatment  plant  will  be  required  to  enhance  up  to  5.96  MLD  in  the
year 2048 to cater ultimate stage anticipated Sewage flow.
As  the  STP  will  be  built  on  DBOT  Basis,  the  bidder  can  submit  the  bids  on  EA  or  any  other
technology which the ULB can run efficiently with lesser Operation and Maintenance cost for
next 10 years.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 44 AECOM Asia Company Ltd

9.3  Location of Proposed STP
Identification of the land is done for STP in consultation with the ULB officials and location of
the STP is shown in Google map in figure 9.1. From the discussion held with the ULB officials,
the Government land available at proposed location of STP is 1.0 acre.

Figure 9. 1 : STP Location on Google Map

The general arrangement for inceptor drain at proposed STP is shown in schematic diagram in
Figure 9.2

Figure 9. 3 : Schematic Diagram of Inceptor drain at Proposed STP



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 45 AECOM Asia Company Ltd

9.4  Design of STP

Brief Note on Treatment Scheme

The treatment scheme proposed is split into three distinct parts:

Pre-treatment: this comprises of Screening, Grit Removal.

Biological treatment: this is comprised of removal of organic (biodegradable) pollutants.

Sludge Handling: this comprising the thickening, Dewatering and dispose of biological sludge
produce in biological treatment.

Filtration as Treatment to meet the required disposal standards.

Characteristic of Raw Sewage

The Raw domestic sewage generated due to residential, commercial and other activities shall
have the following characteristics.

        Table 9. 1: Characteristics of Raw Sewage (Ref: Normal Municipal Domestic Sewage parameters in India)
S.No. Parameters of Raw Sewage Values Unit

1.  BOD5 250  - 300 Mg/l
2.  COD 500 - 600 Mg/l
3.  Suspended Solids 300 - 350 Mg/l
4.  pH 6.5 – 8.5
5.  Total alkalinity as CaCO3 300 - 400 Mg/l
6.  Chlorides 250 - 300 Mg/l
7.  Sulphate 100 - 150 Mg/l
8.  Total Kjeldahl nitrogen 45 -50 Mg/l
9.  Ammonical Nitrogen 35 - 40 Mg/l
10.  Total Phosphorus 5 – 7 Mg/l
11.  Temperature 15 – 35 0C

Treated Water Characteristics

The treatment plant shall be designed to treat the sewage as per the following standards to
make it suitable for discharge after filtration the parameter shall be guaranteed in as follows:

Table 9. 2: Characteristics of Treated Sewage (Recycled water standard)(Ref: CPCB/ USEPA standards)
S.No. Parameters of treated Sewage Values Unit

1. BOD5 <10 Mg/l
2.  COD <50 Mg/l
3. TSS <10 Mg/l
4.  TKN <10 Mg/l
5. Ammonical Nitrogen <5 Mg/l
6.  Total Nitrogen <10 Mg/l
7. pH 6.5 – 8.5 Mg/l



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 46 AECOM Asia Company Ltd

8.  Fecal Coliform 230 MPN/ 100
ml

Selected of Technology for Sewage Treatment plant

The  most  suitable  technology  for  the  sewage  treatment  is  the  Extended  Aeration  for  following
reasons.

Due to the nature of project, effluent is required for disposal to meet the above standards.
Modular Approach for provision of Electro – Mechanical units will reduce the initial
investment.
Capable to treat shock loads
Low sludge generation
Relatively uncomplicated design hence ease in O&M

Most suited technology used for municipal plants

The method is, therefore, well suited specially for small and medium size communities and
zones of a larger city
As for usual municipal sewage, up to 85% of nitrogen removal can be expected in this process
This process allows controlling the discharge of nitrogen to the receiving natural waters, which
could create eutrophication problems.

9.4.1 Design basis for units of Sewage Treatment Plant

The various units of this sewage treatment plant shall be designed for maximum efficiency within
certain flow ranges and water characteristics. Sewage treatment plant consists of the following
equipments/units

Table 9. 3: Design Basis for Units of sewage treatment plant

Sl. No Name of the Unit Design parameter

1. Coarse  Screen Velocity at  low flow :   0.3/sec
Velocity at  Peak Flow : 1.2 M/s
Clear Spacing : 25 mm
Type of screen: Mechanical Bar screen
 Angle of Inclination: 76 to 80 Degree

2. Wet Well HRT
10minutesatpeakflow (Minimum)
30 Min. for Average flow (Maximum)

3. Stilling Chamber HRT
60 Second at peak flow

4. Fine  Screen Velocity at  low flow :   0.3/sec
Velocity through the screen at  Peak Flow : 1.2 M/s
Clear Spacing : 6 mm



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 47 AECOM Asia Company Ltd

Type of screen: Step  screen
5. Mechanical Grit Chamber

(Detrius type)
Type -  Mechanical Grit Chamber
Surface overflow rate – 960 m3/m2/day
HRT > 60 sec on average flow

6. Anoxic Tank HRT: Minimum 2 Hrs.
Mixing Arrangement : Submersible Mixer
Power  requirement  in  Anoxic  zone  shall  be  8-13
KW/103 m3

7. Aeration Tank F/ M – 0.1 – 0.18  kg BOD/kg MLSS/d
Design MLSS : 3000 – 5000 ppm
MLSS/MLVSS: 0.6
HRT: 12-24 hrs
SRT min. 10 days
O2 Requirement for BOD removal – 1.2 Kg/kg of BOD
O2 Requirement for TKN removal –  4.6 kg O2 per
kilogram of ammonia
Operating Dissolved Oxygen > 2 ppm
Aeration – diffused aeration
Diffusers : PU/ Silicon membrane Fine Bubbles
retrievable/ fixed type
Air Blower : Root type/ Turbo Blower
BOD Removal >95%

8. Secondary Clarifier Surface Loading rate: not greater than 15 m3/m2/day
on average flow
25-35 m3/m2/day  on peak flow
Weir loading not greater than  185 m3/m/day
Weir plates of Aluminium

9. Disinfection System Vacuum chlorinator
Dosing Rate: Up to 5 PPM

10. Sludge Sump and with
Pump House

HRT : 4 Hours

11. Sludge Dewatering Units Centrifuge Machine
Nos. & Capacity: as per requirement
Solid concentration
Inlet: 1.5 – 2%
Outlet: 18 – 20%
Solids removal : > 95%

12. Polyelectrolyte
Dosing System

Solution concentration of polyelectrolyte – 0.1%
Polyelectrolyte Dosing Rate –
1.5-2Kg./1000 kg. of Dry Solids

13. Gravity Filter Filtration rate (N-1) : 4.8-6 m3/m2/hr



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 48 AECOM Asia Company Ltd

Piping works in Sewage Treatment Plant

Table 9. 4: Material of construction for piping works for various application
Sl. No. Material Duty Code        Application Area

1. Ductile Iron CC lined K9 IS 8329
IS 9523

Treated Sewage

2. Stainless Steel ( SS 316) Air pipe line in contract with sewage

3. Ductile Iron Class
K9 S/S &
DF

IS 8329
IS 9523

Sludge pumping and sludge gravity
pipe
Recycling the sludge
Raw Sewage

4. UPVC/ CPVC Class 4 IS 4985   All chemical dosing system

9.4.2 Treatment Scheme
The treatment scheme offered is aerobic biological treatment using Extended Aeration. Excess
aerobic biological sludge generated will be aerobically digested in a Sludge Tank and dewatered
in centrifuge before disposal to designated land fill/use as organic manure.

The treatment scheme proposed is split into three distinct parts:

Pre-treatment: this comprises of coarse, fine screening and grit removal tank. After pre-
treatment the sewage shall be taken to biological treatment plant at the uniform rate.
Biological treatment: comprising anoxic tank and aeration tank. The sludge from the
secondary clarifier will be recycled back to anoxic tank for denitrification.
Sludge Handling and disposal: Excess sludge produced in biological treatment process shall be
collected in sludge tank and digested aerobically. The Excess sludge dewatered in centrifuge
and finally disposed or used as organic manure.

Back washing is Conjunctive with air 45-50 m/hr and
water note more than 15m/hr.
Surface wash equal to rate of filtration
Depth of water over the sand bed 1-1.5 m
Depth of Sand- 0.6-0.75 m
Free Board 0.5 m



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 49 AECOM Asia Company Ltd

Domestic sewage will flow through Bar Screen and collected in raw sewage sump. Large floating
particles will be removed by the coarse bar screen. The raw sewage from the raw sewage sump
shall be pump to the stilling chamber to pass through the fine screen and followed by grit
removal. After grit removal the sewage will  be taken to anoxic tank followed by aeration. From
anoxic tank denitrified sewage overflow into aeration tank for the removal of BOD and
nitrification. The air in the aeration tank shall be provided through an air diffused aeration system
of SS-316. The sewage from aeration tank overflows into the Secondary Clarifier. The sludge from
Secondary  Clarifier  shall  be  recycled  back  to  anoxic  tank  for  denitrification.  The  sewage  from
Secondary clarifier shall be filtered through gravity filter to meet the disposal standards.

 Depending on the MLSS to be retained in the Biological reactor the sludge is wasted. The wasted
sludge is collected in sludge sump equipped with the mixer and then sludge shall be fed to
centrifuge where sludge shall be collected in the form of cake for manure use & permeate shall
be send back to raw sewage sump to be recycled.

9.4.3 Process Units

Receiving Chamber

The receiving chamber shall receive the sewage from deep gravity out fall sewers. The chamber shall
consist of sluice gates on downstream for the flow regulation.

Table 9. 5: Receiving Chamber
Design Parameter 5 MLD STP

Number 1
Material of Construction RCC

Design Flow (average) 5 MLD

Design Flow (Peak) 12.50 MLD

Dimension of Stilling Chamber 2 x 2 x 1.5 m

Free Board Suit at site

Coarse Screen Channels

The flow of Sewage from the receiving chambers shall then enter the mechanical coarse screens
with one manual screen for the removal of floating and oversize materials coming with raw
Sewage. The screen channels shall be designed for peak flow. Gates shall be provided at the
upstream and downstream ends of the channel to regulate the flow. The conveyor belt and chute
arrangement shall be provided to take the screenings from chute in to the wheel burrow
container. The mechanical screen shall be operated with level transmitter.

Table 9. 6: Coarse Screens
Design Parameter 5 MLD unit

No. of Mechanical Screens 2 Nos.

No. of Manual Screens 1 Nos.

Average Flow 5 MLD



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 50 AECOM Asia Company Ltd

Peak design flow 12.5 MLD

Clear Spacing of screen bar 25 m/sm

No. of Inlet and outlet Gate of each screen 1 Nos.

Mechanical Screen

Inclination of Screens 75 – 80 Degrees

Material of Construction of Screens SS316

Manual Screen

Inclination of Screens 45 Degrees

Material of Construction of Screens SS316

Conveyer Belt

No. of units 1 no.

Wet well and Sewage Transfer Pump House

After removal of floating materials through the screens, the flow of Sewage shall enter into the
wet  well  of  the  pumping  station.  The  capacity  of  sump  shall  be  for  detention  of  Minimum  10
minutes at peak flow. The pumps shall be the non-clog submersible type. The pumped flow from
the pumping station shall be taken to the Stilling chamber of the sewage treatment plant through
a pipe line.

Table 9. 7: Wet Well and Sewage Transfer Pump House
Design Parameter 5 MLD Unit

Number of wet well 1 no

Material of Construction RCC

HRT at Peak Flow 10 Minutes

Design Flow (Peak) 22.5 MLD

Dimension of Stilling
Chamber

6.80 m Dia x 2.50 m m x m

Free Board Suit at site M

Volume Provided 90.75 m3

Nos. of Pump 6 Nos

Nos. of Working Pump 4 Nos.

Capacity of Pump 135 m3/hr.

Head of Pumps 15 M

Type of Pumps Submersible Non-Clog with Impeller of SS-316

Flow Measurement Through Flow meter

Pumphouse / superstructure In RCC Construction

Stilling Chamber



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 51 AECOM Asia Company Ltd

The Stilling  chamber will  be constructed in  RCC that  receives  flow from the raw sewage from raw
sewage pumping station via raw sewage transfer pumps. From stilling chamber by gravity it will be
conveyed to fine screen through an RCC channel.

Table 9. 8: Stilling Chamber
Design Parameter 5 MLD Unit

Number 1 no

Material of
Construction

RCC

Design Flow (average) 5 MLD

Design Flow (Peak) 12.5 MLD

Stilling Chamber 2.45x2.45X1.5 Cum

Free Board Suit at site M

Fine Screen Channels

The flow of Sewage from the stilling chambers shall then enter the mechanical fine screens with one
manual  screen  for  the  removal  of  floating  and  oversize  materials  coming  with  raw  Sewage.  The
screen channels shall be designed for peak flow. Gates shall be provided at the upstream and
downstream ends of the channel to regulate the flow. The conveyor belt and chute arrangement
shall be provided to take the screenings from chute in to the wheel burrow container. The
mechanical screen shall be operated with level transmitter.

Table 9. 9: Fine Screens
Design Parameter 5 MLD Unit

No. of Mechanical Screens 2 (1W+1S) Nos.
Average Flow 5 MLD
Peak design flow 12.5 MLD
Free Board Suit at site M
Clear Spacing of screen bar 6 Mm
No. of Inlet and outlet Gate
of each screen

1 Nos.

Mechanical Screen
Inclination of Screens 75 Degrees
Material of Construction of
Screens

SS316

Conveyer Belt
No. of units 1 1 1
Type Horizontal
Capacity To handle screenings of peak flow To handle

screenings of peak flow
Mechanical Grit Chamber (Detrius type)

Total 2 Nos. grit chambers shall be provided to remove the grit from the raw sewage. The sewage
after the screen shall be received in to the grit chamber. The grit shall be settled in to the grit
chamber and withdrawn with the help of grit pump and organic return pump.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 52 AECOM Asia Company Ltd

Table 9. 10: Grit Chambers
Design Parameter 5 MLD Unit

Nos. of Grit Chamber 2 Nos.

Average Flow to each chamber 2.5 MLD

Peak design flow to each
chamber 6.25 MLD

Surface Loading rate 960 m3/m2/d

Area of Grit Chamber 6.75 m2

Free Board 0.3 M

Biological Treatment Unit
The biological treatment units shall have the anoxic tank for denitrification, aeration tank for BOD
removal and nitrification. The sludge from Secondary Clarifier shall continuously pumped to
biological unit through RAS pumps in to the anoxic tank for denitrification.

Anoxic Tank
There shall be two numbers of anoxic tanks shall be provided. The anoxic tank shall be equipped
with the submersible mixer to keep the suspended solids in suspension. The raw sewage after grit
removal shall be received in the anoxic tank and mixed with the return sludge from secondary
clarifier.

Table 9. 11: Anoxic Tank
Design Parameter 5 MLD Unit

Material of Construction RCC
Design Flow 5 MLD

Nos. of anoxic tank 2

Free Board 0.5 M
HRT 2 Hrs.
Volume of each Anoxic tank
Provided 210 m3

Nos. of Mixer, one in each
tank 2

Aeration Tank
There shall be two numbers of aeration tanks. The sewage from the anoxic tank shall be overflow to
the aeration tank where it will be treated in the present of microbes for BOD removal and
Nitrification. The aeration tank shall be equipped with fine bubble diffusers for the diffused aeration.
The air will supplied by twin lobe air blower. The overflow of aeration tank shall be received in to the
Secondary Clarifier. The  process  employs  low organic  loading,  long  aeration  time,  high  MLSS
concentration  and  low  F/M.  The BOD  removal efficiency  is  high.  Because  of  long  detention  in
the  aeration  tank,  the  mixed  liquor  solids undergo considerable endogenous respiration and
remain well stabilized. The excess sludge does not  require  separate  digestion  and  can  dewatered
directly.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 53 AECOM Asia Company Ltd

Table 9. 12: Aeration Tank
Design Parameter 5 MLD Unit
Material of Construction RCC
Design Flow 5 MLD

F/M ration 0.11 Kg BOD/Kg MLSS/day

Design MLSS 4000 Mg/l

Nos. of aeration tank 2

Dimension 24x12x5 M

Free Board 0.6 M
HRT 14 Hrs.
Process Air Blower

No. of Air Blowers 3
No. of  Air Blowers 2
Capacity of  Air Blower 1250 m3/hr.

Head of  Air Blower 6.25 M
Return Activated Sludge Pumps
No. of Pumps 2
No. of Working Pumps 1
Capacity of Pump 125 m3/hr.
Head of Pumps 8 M
Type of Pumps Horizontal Centrifugal Non-clog Pumps

Internal Recirculation Pumps
No. of Pumps 3
No. of Working Pumps 2
Capacity of Pump 210 m3/hr.
Head of Pumps 8 M
Type of Pumps Horizontal Centrifugal non-Clog Pumps

Secondary Clarifier

The floor bottom of the clarifiers is scraped by mechanical scrapers in order to divert the sludge to
the central sludge pit. These scraper arms and the squeegees are constantly immersed in sewage
and are not subjected to severe corrosion because they are not exposed to the air.

Table 9. 13: Secondary Clarifier
Design

5 MLD Unit
parameter

No. of units 2
Design Flow to each Clarifier 2.5 MLD

Surface Loading Rate at average flow 15 m3/m2/day

Dimension 15.5 m dia



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 54 AECOM Asia Company Ltd

Surface Loading Rate at peak flow 33.14 m3/m2/day

Sludge Sump and Pumps
The sludge sump shall be provided to receive the surplus sludge from the clarifier via RAS pump.
From here, the sludge shall be pumped to the centrifuge with the help of two nos. of sludge pumps
(one working + one standby).



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 55 AECOM Asia Company Ltd

Table 9. 14: Sludge Sump and Pumps Tank
Design parameter 5 MLD Unit
No. of Sump 1 hr.
Dimension Provided 4x4 x 2.5 m x m x m
Free Board 0.5
Number of pumps 2 Nos
Working 1 No
Standby 1 No
Capacity of Pump provided 10 m3/hr.
Head 15 M

Centrifuges
The solid bowl type centrifuge machine will be to dewater the thickened sludge into sludge cakes for
final disposal. The polyelectrolyte dose at the inlet of centrifuge is to increase the efficiency of
dewatering.  The dewatered sludge as cakes from the centrifuge is collected in a dumper and
disposed off elsewhere.  The centrate from the centrifuges is conveyed to the raw sewage sump.

Table 9. 15: Centrifuge
Design parameter 5 MLD Unit

Number 2.00 Nos.

Working 1.00 Nos.

Standby 1.00 Nos.

Flow to each centrifuge 10.00 m3/hr

Consistency of incoming
sludge 1.5-2%

Consistency of cake
expected 18 – 20%

Hours of working 12 Hrs

Poly-Electrolyte Dosing System

Two numbers of polyelectrolyte solution preparation tanks shall be provided for preparation and
dosing of polyelectrolyte solution. Each tank will provide with feed water lines, over flow drain and
outlet lines. The Polyelectrolyte tank is provided with level transmitter and level indicator with low
and high alarm for sensing in the level in the tank. All the running pumps are tripped automatically at
low level.

Each tank is also equipped with agitator for dissolving poly electrolyte. The polyelectrolyte solution
from the solution preparation tanks shall be dosed to Centrifuge with the help of dosing Pumps.

 All PE Metering pumps shall be equipped with Electric operated diaphragm valve in suction and
discharge line for operation at auto mode.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 56 AECOM Asia Company Ltd

Table 9. 16: Poly-electrolyte Dosing System
Design parameter 5 MLD Unit
Polyelectrolyte dosing
rate

1.5-2 kg/ ton of dry solids

Concentration of
polyelectrolyte
solution

0.20 %

Polyelectrolyte dosing Pumps
Number 2 Nos.

Working 1 Nos.

Standby 1 Nos.

Rapid Gravity Filters

Table 9. 17: Gravity Filters
Design parameter 5 MLD Unit

Number 2.00 Nos.

Flow to each filter 5.00 m3/hr

Filtration rate 4.8 m3/m2/hr

Size of each filter
bed 6 x 4.5 M

AIR BLOWERS
Air Scouring Rate 45 m3/hr /m2

Capacity of blowers 1020 m3/hr
Blowers 2.00 Nos.
Working 1.00 No.
Stand By 1.00 No.
Pressure 3500 mm Hg

Filter Media Detail

Sand Depth 700.00 Mm
Gravel Depth 400.00 Mm

Total Media Depth 1100 Mm
Effective Size of

Sand 0.70 Mm

Under Drain
System False floor with PVC Nozzles

Nos. of Nozzel 50.0 50.0 50.0 Nos./ m2
FILTER BACKWASH PUMPS

Type of Backwash Conjunctive
Filter Backwash

Pumps 2.00 Nos.



Detailed Project Report for Sewerage and Septage Management
under AMRUT

Detailed Design Report for Machilipatnam
Town 5 MLD S.T.P Scheme in Zone-1

APUFIDC-AMRUT 57 AECOM Asia Company Ltd

Working 1.00 No.
Stand By 1.00 No.

Capacity of each
Filter Backwash

Pump
350 m3/hr.

Head 15 M
FILTER BACKWASH

SUMP
Size 75 m3

Chlorine Contact Tank and Chlorination System

The objective of chlorination of water is to reduce organic matter, algae growth etc.

One no. chlorine contact tank shall be provided for the disinfection treated sewage. The water from
the filtered water sump shall be transfer in to the chlorine contact tank via gravity. The chlorine shall
be dose in the chlorine contact tank.

2 Nos (1W+1S) each of chlorinators will be provided.  All the chlorinators are installed in the